
1  

 

 
 

 

FACULTY OF ENGINEERING 

DEPARTMENT OF TEXTILE ENGINEERING 

 
Industrial Attachment on 

 
Course Title : Industrial Attachment 

Course Code : Tex-442. 

Batch : 14B, Fennel. Summer-2021 
 
 

Submitted By: ID Number Group (AM) 

Md. Shobuj Mia TEX1802014003 C 

Afjal Hosan TEX1802014050 C 

Md. Rajon TEX1802014059 C 

 
Academic Supervisor Kamrul Hassan Bhuiyan 

Lecturer Department of Textile engineering 

Sonargaon University (SU). 

146 Mohakhali, Wireless Gate. Dhaka. 

This report we have presented in partial fulfillment of the requirement for the 

Degree of Bachelor of Science in Textile Engineering. 

 
Submitted Date: 24 October, 2021 



2  

 
 
 
 

DECLARATION 
[...]
 Aluminum oxide Occuplex-dnnt 

 

SAMPLE WASHING: 
 

1. Normal wash: 

 
 

 For 3 or 4 pieces garments Softener 100- 

200 gm. 

 
 Silicone 100-300 gm.  For denim in   

case of normal wash any of the desizing and 

softener step is done. 



42  

 

2. Pigment wash: 

 
 

o Ionize hits pigments will be catalyzed at 300- 500 

gm. 

o Water 70 litter. o  20-30 minutes o 2 rinse o 

4  types  of  pigments  are   used  o  Cold 

water used  to dissolve the color o 

Machine  will start run by using 50 litter 

water. o Temp will start run by using 50 litter 

water. o 20 to 30 minutes to beat the color o 

Machine  will start run by using 50 litter 

water o  Temp will be color brightener are 

used 100 gm for 2- 

3 minutes 

o 2rinse 

 
o Dryer used to dry 3.  Bleach  wash 

For denim 2 to 3 pieces 
 

 Desizing agent used 150 gm and anti-stain agent used 200 gm. 
 

 60 degree temp 
 

 10 minutes 
 

 2 rinse 
 

 Enzyme used 150to 200 gm and stone 5 kg 
 

 Time 30 to 40 minutes 
 

 2 rinse will take 15 to 30 minutes 
 

 Bleach is used 1 kg 
 

 5to 10 minutes 
 

 to destroy the smell of the bleach hypo is used after bleaching 300 gm for 2 

legs for 1 to 2 minutes 

 Next acetic acid is used 100 to 150 gm. 



43  

 1 rinse 
 

 Softener is used 100 to 200 gm. 
 

 2 minutes. 
 

 Dryer. 

 
 

4. Enzyme + stone wash: 

 

 
 Desinzing agent used 150 gm and anti- stain agent used 200 gm. 

 

 Temp 60 degree 
 

 Time 10 minutes 
 

 2 rinse 
 

 Enzyme used 150 to 200 gm. And stone 5 kg 
 

 Time 30 to 40 minutes 
 

 2 rinse 
 

 Softener 100-200 gm. 

 
 2 minutes. Dryer 

 

5. Acid wash 
 

 Desizing agent 150 gm and anti-stain 200 gm. 
 

 Tem, 60 degree 
 

 Time 10 minutes 

 
 2 rinse Dryer 

 

Sand blasting and other dry process 
 

Sand blasting is a mechanical process of faded affect formation on garments fade 

from heavy fabrics like denim and jeans, this process is followed by a wash of dying 

process. Aluminum oxide is used for sand blasting. These aluminum oxides are 

blown at very high pressure through a gun, the gun has a switch to start and stop 



44  

flow of aluminum oxides. Garments to be sand blasted are placed on the bed of 

closed chamber. Then the gun is operated by hand, when the switch of the gun is 

operated, aluminum oxides from a feeding chamber through pipe and gun starts 

blowing. the blowing of aluminum oxides are done on the garments surface , the 

area of the garments fabric surface is instantly faded by the flowing action of 

aluminum oxide due to frictional effect of aluminum oxide the blow of the aluminum 

oxides on the garment fabric surface is controlled at 10 degree to 20 degree angle. 

Higher the blowing angle, higher the fading affect and higher the risk of garments 

fabric damage. 

 
OTHER DRY PROCESS: 

 

1. Hand rubbing 
 

2. Hand carping 
 

3. Wrinkle 
 

4. Grinding and destroy 
 

5. P. P. spray 
 

6. P. P. sponging 
 

Finishing Section 
 

The process by which unwanted crease and crinkle are removed with the view of 

increasing smoothness, brightness and beauty of the garments is called pressing. 

In the garments industries it is called ironing. 

This process plays an important role to grow attractiveness to the buyers. 

Materials used in garment Finishing: 

 

 Iron Muster cartoon box 
 

 Hanger Size sticker 
 

 Elastic clip Poly bag 
 

 Joker Inner box 
 

 Gum taps Neck board 
 

 Full board Tag pin 



45  

 Tissue paper Al pin 
 

 Hand tag Ball pin 
 

 Back board Blister 

 
 
 

Flow chart of working processes in Finishing 

Section Of Opex & Viyellatex Limited is 

gives in bellow: 

Inside quality control 
 

(To checked inside of a garments) 

Get up quality control 
 

(To checked all processes of garments making) 

Ironing 
 

(To iron the garments) 

Measurement checking 
 

(To measure all parts of the garments for accuracy) 

 
 

 
Waist 

 

(To attach Waist) 

Button attach 
 

(To attach button) Re-ironing 
 

(To iron again) 

Again checking 
 

(To check again) Hand 

tagging 

(To attach hand tag) 
 

Folding / hungering 
 

(To folding/hungering according to buyer requirement) 

Shading 



46  

(To separate various shade of garments) 

Packing 
 

(To pack in the poly bag) Cartooning 
 

(To keep on carton on buyer requirements) 

Cartooning 
 

Cartooning is very important every production manufacturing company for final 

product shipment. 

Types of carton: 

DEPEND ON PAPER: 1. Khaki Carton or Brown Carton 

2. Duplex Carton 
 

3. Box Carton 
 

DEPEND ON STITCHING: 1. Stitching Carton 
 

2. Now stitching /Gum Pasting Carton or Metal Free Carton 
 

3. DEPEND ON PLY: 1. 3 Ply Carton 
 

2. 5 Ply Carton 
 

3. 7 Ply Carton 
 

4. DEPEND ON LINER: 1. Both Side Liner Carton 
 

2. out Side Liner Carton 

5. DEPEND ON SIZE: 1. Master Carton 

: 2. Inner Carton 

 
 

Carton measurement: 
 

FORMULA (1) = (L+W) (W+H) X2 in cm (Without Wastage) 

100X100 

FURMULA (2) = (L+W+6) X (W+H+4) X 2/10000 (Include Wastage) 

PRICE = (L+W) (W+H) X 2 x Rate per Square Meter 
 

100×100 

= Rate/Pc 

Example 1: Here, 

Length: 30, 



47  

Width: 40, 

Height: 20, 

Ply: 7cm 

Quantity: 20000 pcs 

From (2) = (30+40+6) X (40+20+4) X2/10000 

= 0.97 Square Meter. 

Rate for 7 PLY = .60 USD [For GMTS Export Natural 7 Ply Used 

5 PLY = .39 USD (.55X 5/7) (Less wt. Master Carton) 

3 PLY = .23 USD (It is used as inner carton) 

1 carton = 24pcs 

24 pcs = 1 cartoon 

1 

So, 1, = ———- , 

24 

1X20000 

So, 20000, = ————, 

24 

= 833.33, 

= 834.00 (approx.) Cartoon 

Total cartoon number for shipment = 834.00 

 

Final Inspection 
 

Garments are inspected by AQL. In this system samples are collected inspected by 

statistically from the lot size and will decide the lot of garments to be granted or 

rejected. AQL is mainly used in final inspection after garment making. 

 
Acceptable quality level (AQL) sample inspection methods have been proven to be 

accurate over a long run. However, the quality level of merchandise at destination 

is sometimes lower than the per-shipment inspection results. This may be due to 

transport, handling, change in environment and/or reliability problems. Buyers are 

therefore advised to take this into consideration when deciding the AQL levels. 

Defect Classification: The client defines the AQL and the maximum number of 



48  

defective goods allowed in the sample size. Defects detected during visual 

inspection are usually classified within 3 categories: 

 

“Critical”, “Major” and “Minor” 

Critical: likely to result in unsafe condition or contravene mandatory regulation or 

reject by import customs. 

 
Major: reduces the usability/function and/or sale of the product or is an obvious 

appearance defect. Minor: doesn’t reduce the usability/function of the product, but 

is a defect beyond the defined quality standard more or less reduces the sale of the 

products. 

 
An Individual with defect(s) is called defective sample. In the inspection process, 

one defective sample is counted one for the most serious defect only no matter how 

many defects found in the said sample. Clients can specify what points are minor, 

major or critical in a defect classification checking-list together with the inspection 

criteria and product specification. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



49  

CHAPTER 7 

EFFLUENT TREATMENT PLANT (ETP) 

 
Introduction: 

 

In this industrialized age, environmental pollution is a matter of great concern. 

Surface water pollution is one of the elements of environmental pollution. Chemical 

processing industries especially textile processing industries are claimed to produce 

huge effluent to discharge in our rivers. A complex mixture of hazardous chemicals 

both organic and inorganic is discharged into the water bodies from all these 

industries, usually without treatment. 

 
It is well known that textile mills consume large volume of water for various 

processes such as sizing, desizing, scouring, bleaching, mercerizing, dyeing, 

printing, finishing and washing. Due to the nature of various chemical processing of 

textiles, large volumes of wastewater with numerous pollutants are discharged every 

day. In Bangladesh most of the industrial units are located along the banks of the 

rivers and they do not use Effluent Treatment Plant (ETP) for wastewater. As a 

consequence, industrial units drain effluent directly into the rivers without 

consideration of the environment. 

 
 



50  

Setup an effluent treatment plant is mandatory for a factory today. Authority gives 

no permission of electricity and gas connection to a new factory without ETP. 

 

Flow Rate 30 m3/hr 

PH 8-14 

BOD 400-600 PPM 

COD 1000-1200 

PPM 

TSS 200-500 PPM 

TDS 3000-6000 

PPM 

Oil & Grease 30-60 PPM 

Colour Dark Mixed 

Temperature 600C 



51  

Outlet Effluent Parameters (Bangladesh Standard): 
 

 

Flow Rate 30 m3/hr 

PH 7-8 

BOD < 50 PPM 

COD <250 PPM 

TSS <100 PPM 

TDS <2000 PPM 

Oil & Grease <10 PPM 

Colour Clean 

Temperature <300C 

Process-flow-chart 
 

 



52  

 

Pre-Treatment Screening: 

The raw waste water (Raw Effluent) from the process of the plant would be first 

screened through a manual bar screen strainer channel, where all particles with dia. 

> 5mm as well as small pieces of the fiber and floating suspended matters like 

polythene paper, polythene bags, rags and others materials removed by bar screen 

net. The bar screen consists of parallel rods or bars and is also called a bar rack. 

These devices are used to protect downstream equipment such as pumps, lines, 

valves etc. from damage and clogging by rags and other large objects. The bar 

screen is cleaned manually by means of rakes. The screening is disposed of suitably 

after they are de-watering. The screened clean effluent flows by gravity to an 

equalization tank. 



53  

Equalization and Skimming: 
 

The raw waste water from the screen chamber is collected in the equalization tank, 

where it is equalized with respect to its characteristics and homogenous flow and 

an uniform pollution load as well as to make bacteria acclimatized the waste water 

is stored in a tank. High speed bottom fixed aerating device which blows air through 

the waste at a rate about 0.1 CUF of air per gallon of effluent. The rising air tends 

to coagulate the grease and oils and cause them to rise to the surface where they 

can be removed by a scraper mechanism. Besides, in order to accomplish a proper 

equalization of both varying loading and flocculating pH values. The equalization 

tank is designed for hydraulic retention time of around 6 hours. 

A substantial part of the COD will also be removed by the dissolved air flotation 

process. 

Primary-Treatment 

Coagulation & Flocculation: 

The homogenized effluent is than pumped to a flash mixing tank followed by a 

flocculation tank. Where added coagulants like lime (Calcium Hydroxide) and 

Ferrous Sulfate (FeSO4) for coagulation of the total dye particles. The basic idea of 

adding coagulant is to bring together all the suspended and dye particles so that 

they can precipitate out in a flash mixing and coagulation mechanism. Adequate 

quantity of poly electrolyte polymer solution are dosed to enhance the process of 

color removal by the flocculation process. 

Precipitation and Sedimentations Tube Settler-1: 
 

The flocculated effluent is taken by natural gravity in to the tube settler-1 from 

flocculation tank for precipitation of dyes and suspended particles. The flocs formed 

are removed in the downstream tube settler-1 by the help of tube settler media. The 

effluent will further flow by overflow system to a pH correction tank where requisite 

quantity of acid will be dosed and pH will be adjusted as per the requirement. 

 
 
 
 
 
 
 

 



54  

pH Correction: 

The overflow effluent from tube settler-1 tank is than taken by gravity in to the pH 

correction channel for neutralization. 33% HCl acid is dosed for neutralizing the pH 

from around 10 to 7. The pH correction channel is designed for hydraulic retention 

time of around 10 minutes and is provided with slow speed agitator for thoroughly 

mixing of waste with acid. A pH indicator is installed in the tank for measuring the 

pH (optional). 

 

Secondary-Treatment 

Biological Reactor 1 & 2: 

The neutralized effluent is taken by gravity in to the biological treatment aeration 

tank for treatment of organic matter to reduce BOD/COD aerobically. The biological 

reactor is designed on extended aeration principle. The aeration is provided with 

fixed type surface aerator for providing the required oxygen for the biological 

degradation of BOD and COD. The air is supplied by means of the bubble diffusion. 

 

Tube Sattler- 2: 
 

After aerobically treatment effluent flows by gravity to the tube settler – 2, the 

biological solids generated are removed from the tube settler – 2 by the help of tube 

settler media. 

 
Filter Feed Pump: 

 

The effluent from tube settler – 2 overflow in to the pressure sand filter and activated 

carbon filter feed pump. From here the disinfected effluent is pumped by means of 

the pressure sand filter feed pump to the pressure sand filter. The pump is normally 

operated in automatically with interlock to the level switch in the filter pump. 

 

Pressure Sand Filter: 
 

The effluent is pumped to the pressure sand filter. The filtration takes place in the 

downward mode. The filter is filled with a layer of graded sand media supported by 

a layer of graded gravel. The suspended matter in the effluent is filtered out in this 

unit, the effluent is then flown into the activated carbon filter. 



55  

Activated Carbon Filter: 
 

The filtered effluent from the pressure sand filter flows into the activated carbon filter. 

In this unit to the feed flow is downward through a layer of granular activated carbon 

filter in which dissolved organics in the effluent are absorbed. 

 

Treated Effluent Tank: 
 

The effluent emanating from the activated carbon filter is collected in the treated 

tank. From this sump the final treated effluent is disposed off. As indicated before, 

this effluent is utilized for backwashing the pressure sand filter and activated carbon 

filter units. 

 
Sludge Treatment: 

 

The sludge generated in tube settler-1, tube settler-2 and biological reactor is taken 

to a sludge sump and pumped to a sludge thickener where sludge is concentrated. 

The thickened sludge from the thickener shall be pumped to sludge drying bed for 

de-watering. The de-watered sludge is formed into cake by natural dry or a 

centrifuge. The dried cake will be disposed in a tank. The overflow from the sludge 

thickener will be flow back to equalization tank for further treatment. 

  



56  

CHAPTER 08 

QUALITY ASSURANCE SYSTEM 

 
Quality Assurance 

 

VTL & Viyellatex Lmited has a quality policy for quality assurance. The quality policy 

of VTL & Viyellatex Lmited is to manufacture and export different kinds of high 

quality readymade garments to its customers. 

The objective of VTL & Viyellatex Lmited is to attain & enhance customer satisfaction 

by providing competitive price, on time delivery of contracted quality and quantity of 

readymade garments with reliability and also to increase efficiency of work force. 

To attain these objectives the management of VTL & Viyellatex Lmited has decided 

to adapt the following: 

 To create awareness regarding customer’s requirements throughout the 

organization. 

 By providing training to develop efficiency/awareness of the employees. 
 

 To collect customer feedback regularly to know about their conception about 

the company and to take appropriate action timely. To reduce the 

percentage of rejection/wastage to maximum 2% per annum. 

 
Quality Objectives 

 

The management and Employees VTL & Viyellatex Lmited works to implement 

quality in all steps of their activity starting from selecting raw materials through all 

steps of productions to the ultimate finished products. To ensure quality at all levels 

they adhere the following objectives: 

 
 100% Follow – up customer feedback promptly. 

 

 Encourage every employee to suggest/recommend for improvements. 
 

 Prompt reply to customer complaints to build their confidence and 

satisfaction. 

 Minimizing the downtime for every machine. 
 



57  

 To increase 5% export every year. 
 

 To decrease 8% customer complain every year. 
 

 To minimize 5% rejection of products every year. 
 

 Ensure timely shipment. 
 

VTL & Viyellatex Lmited has largest Quality control lab for maintain product 

Quality within production process. 

Quality control lab 
 

Quality refers to the ability of a product or service to constantly meet or exceed 

customer expectations. It is a predictable degree of uniformity and dependability at 

low cost and suited to the market. 

Quality Control is a systematic and scientific system involving the application of all 

known industrial and statistical techniques to control the quality of the manufactured 

goods. It is the systematic control of those variables encountered in a manufacturing 

process which affect the excellence of the product. 

VTL & Viyellatex Lmited has all kinds of garments testing equipment, textile 

test machine, fabric tester. 

1. Fabric tensile strength tester, 
 

2. Fabric bursting strength tester, 
 

3. Fabric tearing strength tester, 
 

4. Peeling strength tester, 
 

5. Hosiery stretching instrument, 
 

6. Abrasion and pilling tester, 
 

7. Snagging tester, 
 

8. Flammability tester, 
 

9. Light fastness tester 
 

10. Color fastness tester 
 

11. Crock meter, perspiration tester, 
 

12. Launder-o-meter 
 

13. Yarn strength tester, 



58  

 

14. Fiber strength tester, 
 

15. Moisture regain oven, 
 

16. Fiber tester 
 

17. Yarn tester 
 

18. Sliver tester 
 

19. Skeins tester 

20. Portable pH/ORP Meter 
 

Digital Tensile Strength Tester: 
 

Digital Tensile Strength Tester which are made using quality raw material. textiles, 

finished products such as yarns belts are known for their tensile strength and 

elongation. These properties raw materials determine ideal application of the 

product. 

Some of the specifications of our range is given below: 

 

1. Testing Machines offer an affordable way to determine the tensile strength 

and flexibility of a variety of raw materials 

2. These are based on constant rate of traverse principle where one end of the 

test specimen is held in a and the other in a screw arrangement 

3. A load exerted on the stable grip which is measured by a pendulum dynamo 

meter 

 
Due to the application of load, here the angular movement of the pendulum is 

converted into the movement of a pointer on a calibrated circular dial which indicates 

the load directly in kilograms or Newtons. 

1. Dummy pointer which indicates the maximum load exerted by the test specimen 

before it fails 2. load measurement range is further divided into three or four sub 

ranges which is obtained by adding or removing the calibrated disc weights from the 

pendulum 

3. The stretch of the test specimen can be measured on a linear scale which is fixed 

on the frame of a tester that indicates the distance between the grips 

 



59  

Water Permeability 

Tester: Product Details: 

 
 Place of Origin Hong Kong 

 

 Brand Name FYI 
 

 Model Number DW1320 
 

 Power Electronic 
 

 Usage Universal Testing Machine 
 

 Color Read 
 

 Voltage 220V,50HZ 
 

 Application 

 

Vertical geosynthetic water permeability (hydraulic conductivity) tester (constant 

head method), this equipment used to determining products water permeability 

characteristics normal to the plane, without load for geotextiles or geotextile-related. 

It is a constant head test in uncompressed state. Features 